FoLLO CORPUS B




FoLLo CORPUS B

We congratulate you on choosing a Follo Corpus product. This instruction information
makes it able for you to take full advantage of the product from the first day in use.
Please read these instructions carefully before taking the product into use.

Contents: Check list, unpacking/ilnstallation, safety information, how to use,
maintenance instructions, technical specifications and spare parts list

ORDER NO.:

COLOUR:

SERIAL NO.:

FUNCTION TEST: O Head cushions (function)

O Bottom frame (screws, plastic parts, surface) | O Cushions (colour, screws, surface)

O Top frame (screws, plastic parts, surface) ( 110 Voltage 3 220 Voltage

O Surfaces (no damages) O Labels (adjusting level, lock release, serial nr.,

warning signs)

FUNCTION TEST: SAFETY GRIND

O Frames (Surface, welding, POM washers) O Cushions (colour, surface)

3 Adjustments (function, safety locking) O Labels (Lock)

O Surfaces (no damages)

ASSEMBLED (date/sign.):

END CONTROLLED (date/sign.):

PACKING CONTROL: (date/sign.):

FOLLO FUTURA AS - POSTBOKS 112 - 1430 As - NORWAY

WWW.FOLLO-FUTURA.NO

26/01/15
Side 2
Rev: 19


http://www.follo-futura.no/�

e
p—
P

FOLLO [ e a

W

/e

:
)

FOLLO

EUTURA

26/01/15
Side 3
Rev: 19




FoLLo CorPUS B ®

Utpakking/installering

1. Veer forsiktig ved apning av emballasjen, kniv eller skarpe gjenstander skal IKKE brukes da det kan skade
benken.

2. Sjekk at benken ikke har transportskader.

3. Monter vedlagte ledninger p& motor for hev/senk.

Sikkerhetsinformasjon

1. Gjar deg kjent med benkens handtak og brytere fer betjening.
2. Ved justering pass pa at ikke noe kommer i klem.

3. Benken ma ikke belastes med mer angitt vekt.

Betjeningsveiledning

1. Hgydeinnstilling av benken: - Betjen fotbryteren (1) og juster til gnsket hgyde _

2. Lasing- av hjul: & Hjulene lases ved & betjene fotpedalen (2). En pedal betjener alle hjulene. Press ned rad
side for & lase hjulene. Press ned grenn side for & oppheve lasing.

3. Justering- av hodepute: >Heving av hodeputen skjer ved 4 ta tak i puten og justere den til gnsket posisjon
(3). Puten blir stdende nar den slippes. Skal puten senkes ma man betjene handtak (4) pa siden og under
hodeputen samtidig med at man holder i puten. Senk puten til @nsket posisjon og slipp handtaket. Puten blir
da stdende. Det er handtak pa begge sider.

Vedlikehold/ettersyn

Hver tredje maned sjekkes fglgende:

1. Hijulene lgper lett.

2. Deteringen skader eller slitasje pa ledningene.

3. Sjekk at hgydejusteringen og pedalene virker som de skal.

Resirkulering
Motor, kontrollboks og fotkontroll deponeres som elektroavfall. Puter deponeres som brennbart avfall mens
ramme etc. deponeres som metall.

Elektrisk motor

Elektromotoren er klargjort og testet fra fabrikk, men ved feilfunksjon bgr fglgende kontrolleres:
1. Kontroller at ledningsstapselet er fullstendig innsatt i veggstapsel.

2. Kontroller at elektrisk kontakter p& motor og fotbryter er ordentlig festet.

Rengjgring:

For & oppna et bra utseende ma skaien rengjgres regelmessig. En myk klut og varmt sépevann skal benyttes.
Mild s&pe og sapeflak anbefales, rester av sapen fjsernes med kaldt vann, tark deretter med en myk klut. Hvis
skitten har satt seg fast, kan barste benyttes.

Skai er motstandsdyktig mot milde syrer, alkaliske vaesker og husholdningsflekker. Flekker av kulepenn,
leppestift, aviser og matrester kan bli sittende fast og ma flernes straks med en myk klut eller svamp fuktet i
sépevann. Legg ikke varme/kalde pakninger direkte pa skaien. Opplgsningsmiddel, vokspolish, sterk syntetisk
vaskemiddel eller kjemisk vaskemiddel skal ikke brukes. Bruk av disse gdelegger plasten, stoff stivner og brister.

Nar det gjelder benken for gvrig, kan den vaskes/tarkes. Pafer samtidig et tynt lag med vanlig silikonspray pa
glideflater.

Tekniske spesifikasjoner

Vekt 125 kg Bredde 120 cm Lengde 200 cm
Hoyde 84/45 cm Max belastning | 160 kg Max belastning | 250 kg
min/maks dynamisk statisk

26/01/15
Side 4
Rev: 19



FoLLo CoRPUS B (S)

Uppackning/Installation
Kontrollera emballaget sa att inga synliga transportskador finns. Om sa &r fallet anmal detta till transportéren.
Kontakta dven var kundservice pa telefon 08 — 56485030 eller e-mail info@kcfysio,se

Var forsiktig vid ppningen av emballaget. Kniv eller andra vassa foéremal kan skada innehallet.
Kontrollera &ven efter avemballeringen att inga transportskador finns.

Ta fram fotreglaget och se till att alla sladdar &r fria

Eventuella transportklossar tas bort.

Provkér britsen.

arwbdPE

Sékerhetsinformation
1. Innan den anvands vid behandling foérsta gangen kan det vara bra att vanja sig vid britsens hoj-
/sankfunktion samt reglage.
2. Vid hojning-/sankning se till att inget kommer i klam.
3. Banken far inte belastas med mer &n angiven max vikt.

Anvandning

1. Hojdinstéllining: Satt foten latt pa fotreglaget (1) och hoj/sank till onskad hojd.

2. Lasning av hjul: Centralbroms (2) pedalerna finns i alla fyra hérnen av britsen. Pressa ner pedalens
roda sida for att I&sa hjulen och den gréna sidan for att frigéra bromsen,

3. Justering huvuddyna: Hojning av dynan sker genom att man tar tag i dynan och lyfter den till dnskad héjd
(3). Vid sankning maste reglaget (4) tryckas in, reglera dynan med andra handen. Reglage finns pa bada
sidor.

4. Varme eller kylférpackningar far inte laggas direkt pa liggytan.

Atervinning
Motor, kontrollbox och fotreglaget deponeras som elektronikskrot. Dynor deponeras som brannbart avfall medan
stativ etc. deponeras som metall.

Underhall/Efterkontroll
Vad tredje manad kontrolleras féljande:
1. Kontrollera att inga bultar, etc. sitter 1ost.

Kontroller att inget slitage/skador finns pa kablage m.m.

Kontroller att héjdjusteringar och reglage fungerar.

Kontrollera s& att hjul samt bromsfunktion léper fritt och fungerar.

Vid eventuella fel, missljud, etc. kontakta var servicesupport telefon 08 56485037 eller e-mail
service@kcfysio.se

akrwn

Rengoring:

Vid normal rengéring anvand en mjuk fuktad trasa, a&ven med tvallosning. Avtorkning gors darefter torr trasa.
Trasa fuktad med alkoholbaserade desinfektionsmedel kan anvandas. Spansten i liggytan férlangs dock vid
anvandandet av enbart tvallosning/vatten.

Vi har lampliga rengéringsmedel kontakta kundtjanst, telefon 08 56485030.

Tekniska specifikationer

Vikt: 125 kg Bredd 120 cm Langd 200 cm
Ho6jd min/maks: | 84/45 cm Max belastning | 160 kg Max belasning 250 kg
dynamisk: statisk:

26/01/15
Side 5
Rev: 19



GB)

Follo Corpus B —

Unpacking/installation

1. Take care when removing packing materials. DO NOT use a knife or other sharp instrument to avoid
damaging the contents.

2. Inspect the bench for transport damage.

3. Fit the cables supplied to the motor for lifting/lowering.

Safety instructions

1. Study and learn the operation of the handles and switches.
2. Take care to avoid pinching when making adjustments.

3. Do not overload the bench.

How to use

1. Height adiustment: - Use the foot switch (1) to adjust the bench to the required height.

2. Wheel brakes: = To activate the brakes; push down the red end of the foot pedal (2). To unlock the brakes;
push down the green end.

Maintenance instructions

Check the following at reqgular intervals (every third month):

1. Make sure that all wheels run smoothly.

2. Make sure that the power cables are not damaged or chafed.

3. Check that the height adjustment switch and pedals are functioning properly.

Recycling
The motor, the control box and the foot switch are disposed of as electronic waste. The cushions are disposed of
as combustible waste, while the frame etc. are sorted as metal.

Electric motor

Electrically powered tables are equipped with a long-life maintenance-free electric motor. Should any problems
occur with this unit, please check the following items:

1. Check the plug to see that it is securely plugged into the electric outlet.

2. Check the electric plug on the electric motor and foot switch to see that it is fastened properly.

Maintenance

To maintain the appearance of PVC Coated Fabrics they should be cleaned regularly to remove fatty substances
that may reduce their service life. A soft cloth and warm soapy water should be used to clean the surface of the
material. Mild soap or soap flakes are recommended and residual soap should be removed using cold water. The
surface should be scrubbed with a soft brush. Solvent cleaners, wax polishes strong detergents and patent
chemical cleaners should not to be used. The use of these substances is likely to harmful the coat and repeated
use can result in the removal of elasticity from the PVC coating, which will result in hardening and subsequent
cracking of the material's surface. PVC Coated Fabrics are resistant to most mild acids, alkalis and household
stains. The vinyl may absorb some substances such as ballpoint pen ink, lipstick, newsprint and food, and this
may cause permanent staining. This can often be minimised by immediate cleaning with damp, soap cloth or
sponge. Never place hot or cold items directly on PVC Coated Fabrics.

Technical specifications

Weight 125 kg Width 120 cm Length 200 cm
Height min/max | 84/45 cm Max load 160 kg Max load static | 250 kg
dynamic

26/01/15
Side 6
Rev: 19



(D)

Follo Corpus B

Auspacken/installieren

1. Vorsicht beim 6ffnen der Verpackung. Bitte Verpackung nicht mit Messer 0.a. aufschneiden. Der Inhalt
kénnte beschadigt werden.

2. Liege auf eventuelle Transportschaden prifen.

3. Die beigepackten Leitungen zum Heben/Senken am Motor montieren.

Sicherheitsinformation

1. Machen Sie sich mit Handgriffen und Bedienungskndpfen der Liege vertraut.
2. Vergewissern Sie sich beim Justieren, dass nichts eingeklemmt wird.

3. Liege niemals mit mehr als dem angegebenen Gewicht belasten.

Bedienungsanleitung
1. Hoheneinstellung: > Fusstaste (1) bedienen und auf gewiinschte Héhe einstllen.
Radbremsen: > Fusspedal (2) bedienen. Griin= abschlieRen, rot= verschlieRen.

Instandhaltung/inspektion

Folgende Punkte regelmassiqg (vierteljahrlich) kontrollieren:

1. Leichtgangigkeit der Rader.

2. Leitungen auf Beschadigung und Abnutzung prifen.

3. Schalter fur Hohenverstellung auf einwandfreie Funktion und sichtbare Schaden untersuchen.
4. Fusspedal zur Bedienung der Polster auf einwandreie Funktion priifen.

Entsorgung/Wiederverwertung
Motor, Kontrollbox und Handbedienung wird als Elektroabfall entsorgt. Die Armauflage gilt als brennbares
Material und das Gestell usw. als Metallschrott.

Elektrisches motor

Elektromotor sind von Fabrik aus tGberprift. Nach dem transport sollte man jedoch folgendes beachten:
1. Stecker fest in die Steckdose stecken.

2. Stecker am anderen ende des Netzanschlusskabels fest einstecken.

3. Festung der Leitung in Schalter kontrollieren.

RECYCLING - MULLTRENNUNG

Motor, Kontrollbox und Hand-/Ful3schalter wird als Elektroschrott entsorgt
Polster sind brennbar und werden als Restmiill oder Sperrmll deponiert
Das Untergestell ist Metallschrott — Sperrmiill oder Schrotthandler.

Unterhalt

Die Polster-Oberflachen der Therapieliegen sollten regelaf3ig von fetthaltigen Substanzen befreit werden. Dazu
verwenden Sie bitte ein wiches Tuch und warmes Seifenwasser. Zu empfehlen ist eine milde Seife oder
Seifenflocken. Rickstande enternen Sie bitte mit kaltem Wasser. Abzuraten ist von Lésungsmitteln,
Wachspolituren sowie chemischen Reinigungsmitteln, da dadurch die Oberflachen des Materials angegriffen
werden. Verschmutzungen durch Substanzen wie Kugelschreiberinte, Lippenstift, Druckerschwarze oder
Lebensmittel entfernen Sie am besten sofort mit einem feuchten Seifentuch oder - schwamm. Legn Sie bitte keine
extrem heiBen oder kalten Gegenstande auf das Polstermaterial. Nach der Reinigung der Therapieliege geben
Sie bitte eine duinne schicht Silikonspray auf die gleitenden Metall-Oberflachen.

Technische spezifikationen

Gewicht 125 kg Breite 120 cm Lange 200 cm
Hohe min/max 84/45 cm Hochste 160 kg Hochste 250 kg
Belastung Belastung
dynamish statisch

26/01/15
Side 7
Rev: 19



m

FUTURA

FoLLo

FOLLO CORPUS B
SERIAL NO. XXXXX
PR B
PB 112—N—1430AS—NORWAY

26/01/15
Side 8
Rev: 19




FoLLe ; FUTURA

26/01/15
Side 9

Rev: 19




Follo Corpus B 106-210-00

Pos |Qty JRef. no. Dim Benevnelse Description
58 | 1 210-29 AKSLING IAXLE
59 | 2 |591-002685 GUMMIHANDTAK RUBBER GRIP
60 | 3 |560-000314 M8x90 6KT.INNV.SKRUE ISCREW
61 | 3 |562-001846 M8 LASEMUTTER LOCK NUT
62 | 1 200-77 HODEPUTEBOLT BOLT
65 | 2 |560-003924 M8x55 6KT.INNV.SKRUE SCREW
66 | 2 210-31 HYLSE SLEEVE
67 | 1 210-28 HOYRE BRAKETT BRACKET
68 | 1 210-27 ENSTRE BRAKETT BRACET
69 | 4 |572-001847 a8 UNDERLAGSSKIVE WASHER
70 | 1 |670-004218 KONTROLLBOKS CB9CL 230V ICONTROL BOX 230V
71| 1 |670-004222 KONTROLLBOKS 120V ICONTROL BOX 120V
72 | 1 |670-004221 KONTROLLBOKS 100V ICONTROL BOX 100V
73| 2 210-25 SIDEST@TTE (FOR BRED PUTE) SIDE SUPPORT (WIDE CUSHION)
74 | 1 |470-210-15%* BENKEPUTE 120x200 ICUSHION
75| 1 |470-210-16%* BENKEPUTE 140x200 ICUSHION
76 | 1 470-210-17* BENKEPUTE 160x200 ICUSHION
77| 2 210-35 @40x5 FRIKSJON SKIVE WASHER
78 | 2 |591-004178 F60x30 |PLAST PLUGG PLASTIC PLUG
791 212-97 POM HYLSE TUBE
*) It is four different colours.
Safety grind
Pos |Qty JRef. no. Dim Benevnelse Description
100| 4 |591-003609| F50x30 Plast plugg Plastic plug
101| 2 |480-40000- Pute sidegrind Kort Cushion Short
66-15*
102| 4 210-54 Kort putebrakett Short cushion bracket
103| 2 210-52 Ramme kortside 160cm Frame short side 160cm
104| 2 210-55 Ramme kortside 120cm Frame short side 120cm
105] 2 210-56 Ramme kortside 140cm Frame short side 140cm
106| 2 210-50 Ramme langside Frame long side
107| 8 |567-004097| M10x20 |[Stjerne ratt Lock handle
108| 8 |599-210-53 Putebrakett Cushion bracket
109| 16 |572-001979 28 Nylon skive Washer
110| 8 |560-003924 M8x55  |Innv. 6kt. skrue Screw
111| 8 |567-000320 M10x1 |Sneppert Snap lock
112| 8 |562-001846 M8 Lasemutter Lock nut
113| 16 |572-001847 28 Underlagskive Washer
114| 16 |561-000760 4x20 Treskrue Wood screw
115] 4 210-51 Putebrakett Cushion bracket
116| 2 |480-210-60* Pute sidegrind Lang Cushion Long
117] 16 |591-002581 Swi3 Plasthette Plastic cap
118| 6 |561-003926 @6x70  [Treskrue Wood screw

Pos |Qty JRef. no. Dim Benevnelse Description
171 210-01 BUNNRAMME LOWERFRAME
2 |1 210-03 IYTRE SAKSEVANGE OUTHER LIFITNG FRAME
311 210-02 INDRE SAKSEVANGE INNER LIFTING FRAME

4 |1 210-04 [TOPPRAMME TOP FRAME
54 210-12 FOTPEDAL TIL HIULLAS FOOT PEDAL FOR WHEEL BRAKE
6 | 2 210-11 RZR TIL HJULLAS TUBE FOR WHEEL BRAKE
7 | 1| 210-10-05 MEDBRINGER-STAG TIL HJULLAS |[STAY FOR WHEEL BRAKE
8 | 2 | 210-10-01 | L=133mm. NEDRE AKSEL TIL SAKS LOWER AXLE FOR LIFTING FRAME
9 | 1 | 210-10-03 | L=643mm. @BVRE LANG AKSEL TIL SAKS UPPER AXLE FOR LIFTING FRAME
10 | 2 | 210-10-02 | L=102mm. AKSEL TIL SAKS CENTER AXLE FOR LIFTING FRAMES
12 | 16 |531-003797 LAGER BEARING

13 | 4 1591-002843| F 60x60 PLASTPLUGG PLASTICPLUG

14 | 4 1560-001836 M8x10  |SEKSK. SKRUE SCREW

15 | 4 |591-004121 A 32 PLASTHETTE PLASTICCAP

16 | 4 |591-003794 IGR@ZNN PLASTHETTE GREEN PLASTIC CAP

17 | 4 1591-002658 RZD PLASTHETTE RED PLASTIC CAP

18 | 1 |670-004225 LINAK MOTOR 24V (4E) MOTOR 24V (4E)

19 | 1 |670-004231 FOTBRYTER FOOT SWITCH

20| 1 212-43 215 AKSEL AXLE

21 | 1 212-49 ©212/210 AKSEL AXLE

22 | 2 1591-001963 SW 19 |PLASTHETTE PLASTICCAP

23 | 1 |560-000692| M12x65 |UNBRACO SKRUE SCREW

24 | 2 |572-001848 212 SKIVE WASHER

25 | 2 |562-001844 M12 LASEMUTTER LOCKNUT

26 | 4 1560-003141 M6x10 |UNBRACO SKRUE SCREW

27 | 4 1591-002581 SW 13 |PLASTHETTE PLASTICCAP

28 | 2 |560-000487 M8x30 |UNBRACO SKRUE SCREW

29 | 4 |572-001847 28 ISKIVE WASHER

30 | 2 |562-001846 M8 LASEMUTTER LOCKNUT

31| 4 |591-001963 SW 19 |PLASTHETTE PLASTICCAP

32 | 4 |562-001844 M12 LASEMUTTER LOCKNUT

33 | 4 |572-001848 212 ISKIVE WASHER

35| 4 |591-001963 SW 19 |PLASTHETTE PLASTICCAP

36 | 4 |562-001844 M12 LASEMUTTER LOCKNUT

37 | 4 |572-001848 212 SKIVE WASHER

39 | 2 |591-001963 SW 19 |PLASTHETTE PLASTICCAP

40 | 2 |562-001844 M12 LASEMUTTER LOCKNUT

41 | 2 |572-001848 212 ISKIVE WASHER

42 | 2 |531-002064 LAGER BEARING

43 | 10 |560-002044 M6x70  |MASKINSKRUE SCREW

44 | 4 1591-002043 PLASTPLUGG PLASTICPLUG

45| 4 | 210-10-04 [TRINSE ROLLER

47

48 | 4 |532-003799 HJUL WHEEL

49 | 1 |530-117616 212 PLASTHYLSE PLASTIC CAP

50 | 1 |571-000494 Al0 ISEEGERRING SEEGERRING

51 | 1 |571-002596 Al12 SEEGERRING SEEGERRING

52 | 1 1480-210-33* HODEPUTE M/NESEHULL HEAD CUSHION

53 | 1 /480-210-32* HODEPUTE HEAD CUSHION

54 | 1 1480-210-34* BEINPUTE FOOT CUSHION

55| 1 210-26 PUTERAMME CUSHION FRAME

56 | 6 |560-000272 M6x40  |[MASKINSKRUE SCREW

57 | 1 |581-002085 FJAER SPRING

Follo Futura AS, Brekkeveien 43, N-1430 As
NORWAY

26/01/15
Side 10
Rev: 19



Safety grind FQLSE?L.
4;: part list FUTURA

Long grind



p—

ASSEMBLY =
SAFETY GRIND FOLLO e TURA

1. Assemble pos 1 and 2.

2. Place pos 1 and 2 on the
bench. Make sure the holes in
the top frame and the safety
frame fits.

5. Place the cushion on the top
and tighten it all together from
the bottom.

4. Assemble pos 4 to the
safety frame.

5. Adjust pos 4 to the right
width and length. Tighten the
lock handle firmly.

©. Pull and twist the snap lock
before flipping the safety grind.
ATTENTION! Make sure the pin in
the snap lock is in the hole
when the safety grind is in the
upper position.

26/01/15
Side 12
Rev: 19



	Follo Corpus B Instruksjon - ny design.pdf
	Follo Corpus B

	Follo Corpus B Instruksjon - ny design.pdf
	Follo Corpus B

	Kontroll skjema.pdf
	Follo Corpus B

	Follo Corpus B Instruksjon - ny design.pdf
	Follo Corpus B

	Follo Corpus B Instruksjon - ny design.pdf
	Follo Corpus B

	Follo Corpus B Instruksjon - ny design.pdf
	Follo Corpus B

	Kontroll skjema.pdf
	Follo Corpus B

	Kontroll skjema.pdf
	Follo Corpus B




